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FCC RF Test Report

APPLICANT : Motorola Mobility LLC
EQUIPMENT : Mobile Cellular Phone
BRAND NAME : Motorola

MODEL NAME : 10808

FCCID : IHDT56WJ2

STANDARD : FCC 47 CFR Part 2, and 90(S)

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Mar. 08, 2017 and testing was completed on May 16, 2017. We,
Sporton International (KunShan) INC., would like to declare that the tested sample has been
evaluated in accordance with the procedures given in ANSI / TIA / EIA-603-D-2010 and
shown compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written

approval of Sporton International (KunShan) INC., the test report shall not be reproduced

except in full.
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Report
FCC Rule Description Limit Result Remark
Section
3.1 §2.1046 Conducted Output Power Reporting only PASS -
§2.1049 Occupied Bandwidth and
3.2 Reporting only PASS -
§90.209 26dB Bandwidth
§2.1051 Emission masks —
3.3 < 50+10logo(P[Watts]) PASS -
§90.691 In-band emissions
§2.1051 Emission masks —
3.4 < 43+10log1o(P[Watts]) PASS -
§90.691 Out of band emissions
Under limit
§2.1053 Field Strength of Spurious
3.5 < 43+10log1o(P[Watts]) PASS 31.73 dB at
§90.691 Radiation
1636.000 MHz
§2.1055 Frequency Stability for
3.6 <2.5ppm PASS -
§90.213 Temperature & Voltage
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Report No. : FW730825-01

1 General Description
1.1. Applicant

Motorola Mobility LLC

222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.2. Manufacturer

Motorola Mobility LLC

222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.3. Feature of Equipment Under Test

Product Feature & Specification

Equipment Mobile Cellular Phone
Brand Name Motorola

Model Name 10808

FCCID IHDT56WJ2

EUT supports Radios application

GSM/GPRS/EGPRS/WCDMA/HSPA/

HSPA+(16QAM uplink is not supported)/DC-HSDPA/LTE/NFC/
WLAN2.4GHz 802.11b/g/n HT20/

WLAN5GHz 802.11a/n HT20/HT40/

Bluetooth v3.0 + EDR/Bluetooth v4.0 LE

Bluetooth v4.1 LE/ Bluetooth v4.2 LE

Conducted: 351894080019210/351894080019228

IMEI Code Radiation: 351894080017271/351894080017289

HW Version DVT2

SW Version montana_n-userdebug 7.1.1 NPP26.56 1473 intcfg,test-keys
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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1.4. Product Specification of Equipment Under Test

Product Specification subjective to this standard

LTE Band 26 : 814.7 ~ 823.3 MHz
LTE Band 26 : 859.7 ~ 868.3 MHz

Tx Frequency
Rx Frequency

Bandwidth 1.4MHz / 3MHz / 5MHz / 10MHz / 15MHz
Maximum Output Power to Antenna |23.36 dBm
Antenna Type PIFA Antenna

QPSK/ 16QAM
Remark: This test report recorded only product characteristics and test results of PCS Licensed
Transmitter Held to Ear (PCE).

Type of Modulation

1.5. Specification of Accessory

Specification of Accessory
Brand Name Motorola(Salom) |Mode| Name |SC-22
AC Adapter 1 Power Ratin I/P: 100-240Vac, 500mA, O/P: 5Vdc or 9Vdc or 12Vdc, 3000mA or
9 |1600mA or 1200mA
Brand Name Motorola(chenyang) |Mode| Name |SC-22
AC Adapter 2 Power Ratin I/P: 100-240Vac, 500mA, O/P: 5Vdc or 9Vdc or 12Vdc, 3000mA or
9 |1600mA or 1200mA
Brand Name Motorola(LiteOn) |Mode| Name |SC-22
AC Adapter 3 Power Ratin I/P: 100-240Vac, 500mA, O/P: 5Vdc or 9Vdc or 12Vdc, 3000mA or
9 |1600mA or 1200mA
Battery 1 Brand Name Motorola (ATL) Model Name |[SB18C15119
i Power Rating 3.8Vdc,3000mAh Type Li-ion
Battery 2 Brand Name Motorola (sunwoda) Model Name |SB18C15118
attery Power Rating  |3.8Vdc,3000mAh Type Li-ion
Earphone 1 Brand Name Motorola(Lian chuang) Model Name [SJYN1181B
Signal Line Type |1.2 meter, non-shielded cable, without ferrite core
Earphone 2 |Erand Name Motorola(Lianyun) IModel Name |TS500-03AMS01WHR-M
Signal Line Type |1.2 meter, non-shielded cable, without ferrite core
Earphone 3 B.rand N.ame Motorola(T|anzh|). |Modt.el Name I|TJ1O1817
Signal Line Type |1.2 meter, non-shielded cable, without ferrite core
USB Cable 1 |Erand Name MotorolaLigi) |Mode| Name |L25W-051000100AL
Signal Line Type |1.0 meter, shielded cable, without core
USB Cable 2 Brand Name Motorola(Fukangyuan) |Mode| Name |F25W-051000100A
able Signal Line Type |1.0 meter, shielded cable, without core

1.6. Modification of EUT

No modifications are made to the EUT during all test items.

Sporton International (KunShan) INC.
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1.7. Maximum Frequency Tolerance, Emission Designator and
Conducted Power
Frequency Maximum
FCC Rule System LYpSiot BW Tolerance Emission Conducted
Modulation (opm) Designator power(W)
Part 90S LTE Band 26 QPSK 1.4 MHz - 1M10G7D 0.2099
Part 90S LTE Band 26 16QAM 1.4 MHz - 1M10W7D 0.1714
Part 90S LTE Band 26 QPSK 3 MHz - 2M72G7D 0.2051
Part 90S LTE Band 26 16QAM 3 MHz - 2M72W7D 0.1690
Part 90S LTE Band 26 QPSK 5 MHz - 4M50G7D 0.2133
Part 90S LTE Band 26 16QAM 5 MHz - 4M49W7D 0.1746
Part 90S LTE Band 26 QPSK 10 MHz 0.0077 ppm | 8M95G7D 0.2143
Part 90S LTE Band 26 16QAM 10 MHz - 8M93W7D 0.1742
Part 90S LTE Band 26 QPSK 15 MHz - 13M4G7D 0.2168
Part 90S LTE Band 26 16QAM 15 MHz - 13M4W7D 0.1832
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1.8. Testing Site

Test Site Sporton International (KunShan) INC.

No.3-2, Pingxiang Road, Kunshan Development Zone, Jiangsu, China
Test Site Location TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958
Sporton Site No. FCC Registration No.
THO1-KS 03CHO03-KS 306251

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.9. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ FCC 47 CFR Part 2, 90

’ ANSI/ TIA/ EIA-603-D-2010

4 FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

¢ Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined
Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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1.10. Component List

Note: There are two types of EUT, the details refer the following table. According to the difference, we

choose sample 1 to perform full test

Component Sample 1 Sample 2

CPU Qualcomm Qualcomm
MSM-8937-4-727NSP-TR-00-1-AA MSM-8937-4-727NSP-TR-00-1-AA
Tianma Mutto

TLCM
TLO52VVMP09-00/TL052VVMP13-00 | 1010-0502-00009/1010-0502-00010
Samsung Hynix

Memory
KMRX1000BM-B614 HI9TQ26ACLTMCUR-KUM
sunny O-film

Front Camera
D5V16C-0JG L5695F70
sunny Q-tech

Back Camera
ALBS05S-0JG F3P3MBK
ATL Sunwoda

Battery
SB18C15119 SB18C15118

Sporton International (KunShan) INC.
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2 Test Configuration of Equipment Under Test
21 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is 30 MHz to 10th harmonic.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 20 QPSK | 16QAM 1 Half | Full L M H
Max. Output Power 26 v \% v v v - v v v v v v v v
26dB and 99%
) 26 v v v \% v - v v v v v v
Bandwidth
Emission masks
L. 26 v v v \% v - v v v v v \%
In-band emissions
Emission masks —
Out of band 26 v ' ' v ' - v v v v v v
emissions
F
requS-.\.n . 26 v - v \' v
Stability
Radiated Spurious
L. 26 v v v v - v v v
Emission

1. The mark “v “ means that this configuration is chosen for testing

2. The mark “-“ means that this bandwidth is not supported.

Note 3. LTE Band26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz.
ERP over 15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial
frequency spectrum which falls within part 22 also complies.
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz

EUT(Adapter)

EUT(USB Cable)

Dipole Antenna

(([ji)
EUT

EUT(Earphone)

==

LTE Base Station

2.3 Support Unit used in test configuration and system

Item [Equipment Trade Name |Model No. FCCID (Data Cable Power Cord
1. |LTE Base Station |Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |DC Power Supply |[GWINSTEK |GPS-3030D  [N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss

Following shows an offset computation example with cable loss 4.7 dB

Offset (dB) = RF cable loss (dB).

=47 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26765 - -
o Frequency 821.5 - -
Channel - 26740 -
10 Frequency - 819 -
Channel 26715 26740 26765
> Frequency 816.5 819 821.5
Channel 26705 26740 26775
3 Frequency 815.5 819 822.5
Channel 26697 26740 26783
14 Frequency 814.7 819 823.3
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3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

3.1.4 Test Setup

a EUT

System Simulator

3.1.5 Test Result of Conducted Output Power

Please refer to Appendix A.
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3.2 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.2.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above
the upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%
of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2
sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1.  The EUT was connected to spectrum analyzer and system simulator via a power divider.
2.  The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

3.2.4 Test Setup

=

Power Divider

System Simulator -

EUT
o
Spectrum Analyzer
3.2.5 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth
Please refer to Appendix A.
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3.3 Emissions Mask Measurement

3.3.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 116 Logm(ﬂﬁ.ﬂ decibels or 50 + 10

Logm(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed from the center of

the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLogw(F’) decibels or 80 decibels,

whichever Is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1.  The EUT was connected to spectrum analyzer and base station via power divider.

The emissions mask of low and high channels for the highest RF powers were measured.

3. The measured RBW and the VBW set 3 times of RBW are then set in spectrum analyzer, and
the RBW correction factor 10log (1% of OBW/measured RBW)(dB) was compensated, if
required.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.3.4 Test Setup

Power Divider

System Simulator - 0

EUT
Spectnuum Analyzer
3.3.5 Test Result (Plots) of Conducted Emissions Mask
Please refer to Appendix A.
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3.4 Emissions Mask — Out Of Band Emissions Measurement

3.4.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 9kHz up to a frequency including its 10" harmonic.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

—_

The EUT was connected to spectrum analyzer and system simulator via a power divider.

N

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.

The path loss was compensated to the results for each measurement.

The middle channel for the highest RF power within the transmitting frequency was measured.

4. The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. The limitline is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.44 Test Setup

Power Divider

System Simulaton - 0
EUT
Spectnuun Analyzer
3.4.5 Test Result (Plots) of Conducted Emission
Please refer to Appendix A.
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3.5 Field Strength of Spurious Radiation Measurement

3.5.1 Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-D-2010. The power of any emission FCC Part 90.691 on any frequency removed from the
assigned frequency by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB.
The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43+10log,o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.
3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
3.5.3 Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2.  The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

11. ERP (dBm)=EIRP - 2.15

12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

13. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.5.4 Test Setup

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

o OC.-
.

Spectrum Analyzer | Receiver

System Simulator

For radiated test above 1GHz

RX Antenna
- K3
Ant, feed
point — - |
DE 1-4m
1
i

Metal Full Soldered Ground Plane

o
= o

Spectrum Analyzer / Receiver
System Simulator

3.5.5 Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of
the center frequency according to FCC Part 90.213.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.6.4 Test Procedures for Voltage Variation

1.  The EUT was placed in a temperature chamber at 20+5° C and connected with the base
station.

2.  The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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3.6.5 Test Setup

=

System Simulator

3.6.6 Test Result of Temperature Variation

Please refer to Appendix A.

EUT

Thermal Chamber

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WJ2

Page Number 1 22 of 24
Report Issued Date : May 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0



GFOATON LAl

FCC RF Test Report

Report No. : FW730825-01

4 List of Measuring Equipment

. e Calibration
Instrument | Manufacturer [ Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spect . ~ Conducted
pectrum R&S FSV40 101040 10Hz~40GHz  |Aug. 09, 2016| Mar- 21, 20171, 0g 2gq7| Conducte
Analyzer May 16, 2017 (THO1-KS)
Thermal TenBilion | TTC-B3S | TBN-060502 | -40~+150°C  |Oct 13, 2016| M 21: 2017~ oy 45 5gq7| Conducted
Chamber May 16, 2017 (THO1-KS)
EXA Spectrum Radiation
Keysight N9O10A | MY55150244 | 10Hz~44GHz |Apr. 22,2016 | Mar. 21,2017 |Apr. 21, 2017
Analyzer eysig z o Pr (03CHO3-KS)
Bilog Antenna TeseQ CBL6112D | 35406 25MHz~2GHz | Apr. 16, 2016 | Mar. 21, 2017 |Apr. 15, 2017| adiation
9 pr- 15, eh pr- 1>, (03CHO3-KS)
Radiation
Horn Antenna | Schwarzbeck [BBHA9120D| 9120D-1356 1GHz~18GHz |Apr. 16,2016 | Mar. 21, 2017 | Apr. 15, 2017
(03CHO03-KS)
Amplifi SONOMA 310N 187289 9kHz~1GH Aug. 09, 2016| Mar. 21, 2017 |Aug. 08, 2017 Radiation
mplifier z z ug. 09, .21, ug. 08, (03CHO03-KS)
Amplif Agilent 84498 | 3008A02370 | 1GHz~26.5GHz |Oct. 13,2016 Mar. 21,2017 |Oct. 12, 2017| Radiation
m er en ~Z0. . , . ) . s
P 9 z z (03CHO3-KS)
AC Power Radiation
Mar. 21, 2017
Source Chroma 61601 F104090004 N/A NCR , NCR (03CH03.KS)
Turn Table ChamPro EM 1000-T | 060762-T 0~360 d NCR Mar. 21. 2017 NCR Radiation
egree e (03CHO3-KS)
Radiation
Antenna Mast ChamPro EM 1000-A 060762-A ~ Mar. 21, 2017
1m~4m NCR ar. NCR (03CHO3-KS)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 2.8dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.3dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power (Average power)

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
15 1 0 23.12
15 1 37 23.36
15 1 74 23.13
15 36 0 QPSK 22.34
15 36 20 22.33
15 36 39 22.27
15 75 0 22.32
15 1 0 2171 - '
15 1 37 22.63
15 1 74 21.95
15 36 0 16-QAM 21.13
15 36 20 21.20
15 36 39 21.32
15 75 0 21.24
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
10 1 0 23.21
10 1 25 23.31
10 1 49 23.14
10 25 0 QPSK 22.35
10 25 12 22.30
10 25 25 22.23
10 50 0 22.29
10 1 0 . 21.94 _
10 1 25 22.41
10 1 49 21.87
10 25 0 16-QAM 21.23
10 25 12 21.27
10 25 25 21.17
10 50 0 21.37
5 1 0 23.09 22.40 22.42
5 1 12 23.29 22.55 22.67
5 1 24 22.91 22.32 22.30
5 12 0 QPSK 22.30 21.64 21.66
5 12 7 22.27 21.66 21.65
5 12 13 22.19 21.64 21.66
5 25 0 22.29 21.63 21.62
5 1 0 21.63 20.82 21.13
5 1 12 22.42 21.20 21.62
5 1 24 21.76 21.06 21.23
5 12 0 16-QAM 21.07 20.62 20.47
5 12 7 21.03 20.73 20.58
5 12 13 20.96 20.57 20.48
5 25 0 21.20 20.54 20.55
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
3 1 0 23.08 22.50 22.61
3 1 8 23.12 22.54 22.74
3 1 14 23.07 22.30 22.48
3 8 0 QPSK 22.23 21.66 21.61
3 8 4 22.35 21.56 21.65
3 8 7 22.11 21.64 21.62
3 15 0 22.28 21.60 21.62
3 1 0 22.27 21.10 22.06
3 1 8 22.28 2142 22.02
3 1 14 21.70 21.15 21.98
3 8 0 16-QAM 21.31 20.59 20.72
3 8 4 21.11 20.69 20.70
3 8 7 21.23 20.58 20.74
3 15 0 21.36 20.72 20.66
1.4 1 0 22.87 22.45 22.57
1.4 1 3 23.04 22.53 22.70
1.4 1 5 23.01 22.58 22.64
1.4 3 0 QPSK 23.22 22.56 22.64
1.4 3 1 23.22 22.60 22.75
1.4 3 3 23.18 22.61 22.66
1.4 6 0 22.13 21.62 21.66
1.4 1 0 21.82 21.67 21.20
1.4 1 3 2211 21.53 21.17
1.4 1 5 21.91 21.29 21.02
1.4 3 0 16-QAM 22.05 21.51 21.35
1.4 3 1 22.34 21.56 21.56
1.4 3 3 2217 21.61 21.62
1.4 6 0 21.01 20.45 20.67
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM QPSK 16QAM
Lowest CH 1.264 | 1.281 | 3.033 | 3.021 | 5.015 | 4.925 - - 14.416 | 14.236 - -
Middle CH 1.27 | 1.273 | 3.039 | 3.003 | 4.915 | 4.905 | 9.67 9.77 - - - -
Highest CH 1.273 | 1.276 | 2.967 | 2.997 | 4.895 | 4.905 - - - - - -
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LTE Band 26

Lowest Channel / 1.4MHz /| QPSK Lowest Channel / 1.4MHz / 16QAM

RefLevel 24.70 Gém  ONSet #7005 w RBW 30 KAz Ref Leval 24:70 dbm  ONSEt 4.70 96 w RBW 30 kHz
o AlL 30dE  SWT 63,2 ps @ VBW 100 kHz Mode Auta FFT o ALt 30d8  SWT 63 5 @ VBW 100 kHz Mode Auta FFT
SGL Caunt 1004100 SGL Count 100/100
(@ 15% Mas (@ 15K Max
0 dar m 16.60 dom| A 14.99 dom
i B14.77550 MHz| ™ v B14.36150 MHz|
10l 00 48| 104 AT NN : 2600 18
= 1.264500000 MH2 = / \ 1281100000 MHa
Q factor Q factor
a a
W Vi
10 e 4 -10 e 7
20 i — £ X . 20 dRim— + -
2 -V e VA & Fiaf Pt
it
0 0
=0 S0
+60 dim ~60 dBm
70 dy -70 dey
CF B1%.7 MHz 1001 pts Span 2.8 MHz CF 6147 MHz 1001 pts Span 2.8 MHz
Marker [ Marker
Type | Ref | Tre | X-value | Y-value | Function | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 814, 7755 Mz 16,60 dém 8 down | ML 1 14.99 dém . down
1 1 814,0706 Mz ~3.41 dBm nels. T1 i | -11.03 dam nds
T2 1 15335 Mz -3.26 dem q Factar T2 1 815.3462 MHz -11.00 dem q factor
i T Y Y
Date 21 MAR 2017 021224 Date 21 MAR 2017 021258

Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM

RefLevel 24.70 Gém  ONSet #7005 w RBW 30 KAz Ref Leval 24:70 dbm  ONSEt 4.70 96 w RBW 30 kHz
o AlL 30dE  SWT 63,2 ps @ VBW 100 kHz Mode Auta FFT o ALt 30d8  SWT 63 5 @ VBW 100 kHz Mode Auta FFT
SGL Count 1004100 SGL Count 100/100
@15k Mar (@ 15k Max
20 dar a 16,11 dBm| 50 der PPCER, £ 1514 ]
1 01899440 MHz|
10 s il 26,0048 104 e I i e - 26.00 48|
= 1269500000 MHz = / By 1 0000 MH
3 i Q factor 9 5 Qfacter \\
{
10 e ¥ - -10 e £
/ X ook ‘w
20 B — e 20 dBm— 'y
AP oy e 17 .
.
0 0
=0 S0
+60 dim
3t 70 de
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 619.0 MHz 1001 pts Span 2.8 MHz
Marker [ Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 18,0944 Mz 5 8 down | 1.2699 ML 1 819, 1463 MHz | 16.02 dém . down 1.9727 WHz
1 1 B818.3594 Mz nels. T1 i 8183622 Mz | ~3.81 dam nds 25.00 d8
T2 1 £19,6294 Mz 0 Factar T2 1 819,635 MHz 1 dem q factor 6336 ||
' T Y Y T e
Date 21.MAR 2017 021538 Date 21 MAR 2017 021504

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

Offset .70 9B w RBW 30 kHz Ref Lovel 24.70 abm  Offset 4.70 95 & RBW 30 bHz
0GR SWT 63205 @ VBW 100kHz  Mode Auto FFT o att 3008 SWT 63205 @ VBW 100 kHZ  Mode Auta FFT
SGL Count 1004100 SGL Count 100/100
(@ 17k Ma @15k Mar
20 d8 [ Mi[1] 97 dbm| 36 e M1[1] 14.11 dBm|
& K 70 MHz| B . B9160 MHz|
10 ! e =\ 26.00 d8)| 1 ’ o b A i
1.272700000 & Bw 1
e G Qfact
a 1 0
! /
A0 -0
— L - -20 dBm— e
P - o AR s
/ — VYN Y —
‘36 db
40 -40
st g 50 4
60 60
70 -70
| CF 823.3 MHz 1001 pis Span 2.8 MH2 | CF 823.3 MHz 1001 pis Span 2.6 MHz
Marker Marker
Type | Ref | Tre | ¥-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-value | ¥-valug | Function | Function Result |
M1 1 15,07 dém B down | ML 1 [ 14.11 dém i down |
1 1 -10.07 dém nefs 11 i -11.70 dam nds 26.00 d8
T2 1 -10.00 dBm Q factor 1 -11.96 dBm Q factor 545.1
g Y i i
Dete 21 MAR 2017 0218 17 Date: 21 MAR 2017 021656
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LTE Band 26

Lowest Channel / 3MHz /| QPSK

Lowest Channel / 3MHz / 16QAM

o |
&l

Ref Level 24.70 Gém  OSet #7095 w RBW 100 KAz Ref Leval 24:70 Gbm  ONSEt 4.70 95 w RBW 100 KAz
o AlL 30dE  SWT 12 ps @ VBW 300 kHz Mode Auta FFT o ALt 30d8  SWT 12 ps & VBW 300 kHz Mode Auta FFT

SGL Count 1004100 SGL Count 100/100
@15k Mar (@ 15k Max

a5 d CIEn St

20 der | g 20 der i

0 = ndft 10 o - i

By 'L / 1.02 1000000

3 Q factor 5 Qfacter \ 270.2)
10 e -10 e y

20 i — -20 dBin— ;

s - e R J Tt
430 Bt ~2e ey

0 0

=0 S0

+60 dim +60 dBm

70 dy -70 dey

CF 815.5 MHz 1001 pts Span 6.0 MHZ CF 6155 MHz 1001 pts Span 6.0 MHz
Marker [ Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |

M1 1 816, 0455 Mz 17,18 dém 8 down | 3,033 MHz ML 1 15,3392 MHz | 16,15 dem . down 3
1 1 813.5805 Mz 28.70 dBm nels. 26.00 d8 T1 i 8139555 Mz | 3.1 dam nds
T2 1 817.0225 Mz -8.55 dem q factor 269.1 T2 1 8170165 MHz dem q factor

Date 21.MAR 2017 032929

I Y

Date 21.MAR 2017 032952

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

Ref Level 24.70 Offset +.70 96 w RBW 100 k2 Ref Leval 24:70 Gbm  ONSEt 4.70 95 w RBW 100 KAz
o AlL 30dE  SWT 12 ps @ VBW 300 kHz Mode Auta FFT o ALt 30d8  SWT S @ VBW 300 kHz Mode Auta FFT
SGL Count 1004100 SGL Count 100/100
@15k Mar (@ 15k Max
a0 dir 17.1 dom| Stidan : 16:24 dom
B17.95700 MHz| X B17.88510 MHz
0 ; ) 26.00 ) 10 / v _26.00 48]
1.039600000 MH: 7 3.0030600000 MH:
B Q factor 260.2 5 / afacter \ 212.4
¢ 7 \
Y 10 dér 2 3
/ & | \
0
0 0
=0 S0
+60 dim
3t 70 de
CF 819.0 MHz 1001 pts Span 6.0 MHZ CF 619.0 MHz 1001 pts Span 6.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 617,957 MAz 17,14 dém 8 down | 3,039 MHz ML 1 817.8851 MHz | 5.24 dam . down 3,00
1 1 8174835 Mz 5.08 dam nels. : T1 i 8174555 Mz | ~3.57 dam nds 25.00 d8
T2 1 820 5 MiH2 ~2.04 dem Q factor T2 1 820.4985 MHZ dem Q factor 272.4

Date 21.MAR 2017 03:3218

I Y

- - |

Date 21.MAR 2017 03.31:21

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

Spec i
RefLevel 24.70 b Ofset 4.70 96 w RBW 100 kHz Ref Leval 24.70 B Offset 470 46 w RBW 100 kHz
lo At 3008 SWT 12 ps @ VBW 300kHz  Made Auta FFT o att 3098 SWT Sps @ VBW 300 kHz  Mode Auta FFT
SGL Caunt 1004100 GL Count 100/100
@15k Mar (@ 15k Max
0 dar ¥ 2 dm| Shdr EEY] ] A
S o e 90 MHz| S H23,60890 MHz|
0 . 26.00 d8) 10 Pt e B - 26.00 48
A 29672000000 MHz / By +.097000000
3 Q factor \ 76.9 3 4 Qfactor
2 {
-10 et + ¥ ¥
. 2 \ Ay \
0. 7 = = oy s L T
a0 -0
Al i ) df
=0 S0
+60 dbm ~60 dBm
70 dy -70 dey
| CF 822.5 MHz 1001 pts Span 6.0 MHz | CF 822.5 MHz 1001 pts Span 6.0 MHz
Marke: | Marke
Type | Ref | Tre | X-value | | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 8216589 MHz 8 down | ML 1 &: 15,45 dem i down 2,957 WMHz
1 1 21,0255 Wiz nels. T1 i -10.72 dam nds 26.00.d
T2 1 823,2925 Mz 0 Factar T2 1 -10.42 dem q factor

Date 21.MAR 2017 03:3248

I Y

Date 21 MAR 2017 033317
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LTE Band 26

Lowest Channel / 5MHz /| QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 24.70 Gém  OSet #7095 w RBW 100 KAz Ref Leval 24:70 Gbm  ONSEt 4.70 95 w RBW 100 KAz
o AlL 30dE  SWT 12 ps @ VBW 300 kHz Mode Auta FFT o ALt 30d8  SWT 12 ps & VBW 300 kHz Mode Auta FFT
SGL Caunt 1004100 SGL Count 100/100
(@ 15% Mas (@ 15k Max
a0 dir M1} 14.75 dprm| Stidan 15:27 B
¥ ) 01668000 MHz| B17.79900 MHz|
- an A AL il Vit 26.00 ) 10 P riadt 26.00 48
= Bw 5.015000000 MH2 = e 4.925000000 MH2
Q factor \ Qtactor \ 06
3 fact \ 162 8] 5 fact \ 166.0)
10 e 7 -10 e 7 ¥
{ / \
20 din— 20 dBm— : .
[‘ b A / .
S Al
Ao - B e
0 0
=0 S0
+60 dim ~60 dBm
70 dy -70 dey
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 6106.5 MHz 1001 pts Span 10.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 816,65 MHz 14.75 dém 8 down | 5 ML 1 817,799 MAz | . down
1 1 614,002 Mz 11,33 dam nels. T1 i 814.042 Mz | -10.51 dam nds
T2 1 819.017 Mz -11.43 dem q Factar T2 1 818 968 MHz -10.83 dem q factor
i T Y Y
Date 21.MAR 2017 05,20 18 Date 21.MAR 2017 052959
Ref Level 24.70 Offset +.70 96 w RBW 100 k2 Ref Leval 24:70 Gbm  ONSEt 4.70 95 w RBW 100 KAz
o AlL 30dE  SWT 12 ps @ VBW 300 kHz Mode Auta FFT o ALt 30d8  SWT S @ VBW 300 kHz Mode Auta FFT
SGL Caunt 1004100 SGL Count 100/100
(@ 15% Mas (@ 15k Max
20 dar Ml 20 dar s M
¥ 819.67900
10l a S NN TS 26.00 48| 104 £ v gy i Al -~ 2600
e ! B \ 1.50560000D Mz : Bw 2,91560000D MHz
|
3 Q factor \\ 166.7 5 Q factor 166.8)
10 e E 10 dér
§ |
20 diin— am = - - 20 dBm— o vy
SR, -/ LYY il
gl
0 0
=0 S0
+60 dim
3t 70 de
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 619.0 MHz 1001 pts Span 10.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 617,462 MAz 50 dem 8 down | 4,905 ML 1 816.670 MRz | 15,18 dém . down 4,915 Mz
1 1 616.582 Mz -12.56 d8m nels. T1 i 816,562 MHz | -11.08 dam nds 25.00 d8
T2 1 821,488 Mz -12.63 dem q factor T2 1 821,478 MHZ -10.65 dem q factor 8.8 |
i T Y Y T e
Date 21 MAR 2017 0537 18 Dete 21 MAR 2017 052637

Highest Channel / 5SMHz / QPSK Highest Channel / 5SMHz / 16QAM

Offsel 470 dB w RBW 100 kHz Rel Lovel 24.70 b Offset 470 96 & RBW 100 kHz
3008 SWT 1945 @ VBW 300 k42 Made Auto FFT o att 30d8 SWT 195 @ VBW 300 Mz Mode Auta FFT
SGL Count 1004100 SGL Count 100/100
(@ 17k Ma @15k Mar
20 d8 i I Mi[1] 16.16 dbm| 36 e M1[1] 14.60 dBm|
& B20.30100 MMz B B20.07100 MHz|
- / i B s i It T PR 26 00 48| 10 f\f 26,00 i
S f‘ By 4.BUS000000 MH2 = /' +.905000000 MH2
ad qQ factor | 167.6) 5 | 1
T ! ¥ /
-104d 7 . -0 f
/ | \
/ A " \ ;
- = 20 dBn s =T A
i - 20 B ¥ T AL o
30 By
40 40
-0 e 50 4
60 60
B 70
| CF 821.5 MHz 1001 pis Span 10.0 MH2 | CF 821.5 MHz 1001 pis Span 10.0 MHz
Markar Marker
Type | Ref | Tre | ¥-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-value | ¥-valug | Function | Function Result |
M1 1 620.301 MR 16,16 dém B down | 4,895 Wiz ML 1 890071 MRz | 14.60 dBm i down | 4,905 Mz
1 1 619.042 Mz | -9.55 dém nefs 26.00 d8 1 i 815.002 MHz | -11.22 dam nds 26.00 dg
T2 1 3.938 MHz -2.52 dBm Q factor 157.6 1 B23.908 MHz -11.15 dém Q factor 167.2
X ] T % X )
Dete 21 MAR 2017 053857 Date: 21 MAR 2017 05.39.24
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wwaian, FCC RF Test Report

Report No. : FW730825-01

=
&l |
Ref Level 24.70 Gém  ONSel #7005 w RBW 300 KAz Ret Leval GBri Offset +.70 45 w RBW 300 kHz
o AlL 30dE  SWT 12,6 ps @ VBW 1 MHz Mode Auta FFT o ALt 30d8  SWT 126 ps @ VBW 1 MHz Mode Auta FFT
SGL Caunt 1004100 SGL Count 100/100
(@ 15% Mas (@ 15K Max
a0 dir 17.04 dBm Stidan L 17.06 dbm
o = 281 7| = oo | R 919.6190 MHz|
" - = v o oo - 84 s, -, 26.00 48
3 7 Y 9.670000000 ¥ > | 9,770000000 MH
! 84.9) |\ 8.9
o - ‘L i \
| {2 T i
¢ ” ! |
10 dérr T -10 e 7 t
/ Y [ \
- /
S o 20 dBin— —— f T
RV Ry '."zu”"" P Ay
0 0
=0 S0
+60 dim ~60 dBm
70 dy -70 dey
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 619.0 MHz 1001 pts Span 20.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 620,608 MAz 8 down | 5.57 MHz ML 1 816510 MRz | 17.06 dém . down 9.77 MHz
1 1 614,185 Mz nels. 25,00 d8 T1 i 814,105 MHz | 13.10 dam nds 25.00 d8
T2 1 823.855 Mz 8 q factor 84.2 T2 1 823875 MHz .00 dem q factor 3.2
0 ] [y L L B, i
Date 21.MAR 2017 0841.00 Date 21 MAR 2017 054022
=]
Ref Level 24.70 Gém  ONSel #7005 w RBW 300 KAz Ref Leval 24:70 Gbm  ONSet 470 95 w RBW 300 KAz
o AlL 30dE  SWT 12,6 ps @ VBW 1 MHz Mode Auta FFT o ALt 30d8  SWT ps @ vBwW 1 MHz Mode Auta FFT
SGL Caunt 1004100 SGL Count 100/100
@15k Mar (@ 15k Max
6 der < LETEY) 3 dan L 15.73 dBrm]
¥ 920.1810 MHz,
s ~ i s N\
- i DA Al - Ay e Pad A A N | o 26.00 48
= | By \\ 14.416000000 MH2 = , 14.206000000 MH2
B [ Qisctor \ 5.6 5 / 57.0)
/ | {
10 dérr ¥ § -10 e ¥
/ \ f
20 din — e Al P L p— = BT
P e P A Ml v |
i =t
0 0
=0 S0
+60 dim +60 dBm
70 8 710 db,
| CF 821.5 MHz 1001 pts Span 30.0 MHZ | CF 821.5 MHz 1001 pts Span 80.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result
M1 1 B1£.375 MAz 15,83 dém 8 down | 14416 MHz ML 1 820181 MRz | 15.73 dém . down 14,236 Mz
1 1 614,247 Mz ~10.25 dam nels. 95,00 d8 T1 i 814,307 MHz | ~3.84 dam nds 25.00 d8
T2 1 828,563 Mz -10.00 dem q factor 56.6 T2 1 828543 MHz -3.67 dem q factor s57.6 |
0 ] [T L L B, i
Date 21.MAR 2017 060135 Date 21.MAR 2017 060110
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BPORTUN LAM FCC RF TeSt Report Report No. : FW730825-01

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM QPSK 16QAM
Lowest CH 1.09 1.1 2.72 272 | 448 4.49 - - 13.37 | 134 - -

Middle CH 1.09 1.1 272 272 4.49 4.47 8.95 8.93 - - - -

Highest CH 1.1 1.09 272 272 4.5 4.48 - - - - - -
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EPORTGN LAEL FCC RF TeSt Report Report No. : FW730825-01

LTE Band 26
Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

RefLevel 24.70 Gém  ONSet #7005 w RBW 30 KAz Ref Lev 70GBm  OfSet 470 96 w RBW 30 kHz
b ALL 30dE  SWT & s @ VBW 100 kHz Mode Auto FFT o ATL 30d8  SWT 63.2 ps @ VBW 100 kHz Mode auta FFT
SGL Caunt 100/100 SGL Count 100/100
@15k Mas @17k Max
NI
20 dar ‘{ " 20 dér - 1114]
| X = \
o i |Vl 10 Vi OO, o VSN T 0 | 1.102097902
a / o f N
/ \ / \
A0 d + -10dB
i
20 - - 20 =+
ELEWLE i 1 st nliin 7 e,
-40 d 40 df
S0 g 50 g
~60 dbn 60
=70 70
CF B14.7 MHz 1001 pts Span 2.8 MH2 CF 6147 MHz 1001 pis Span 2.6 MHz
Marker [ Marker
Type | Ret | Tre | X-value | __v-value | Function | Function Result | Type | Ref | Tre | X-valug | ¥-value | Function | Function Result |
ML 1 814,2245 MRz | S.40 dém | ML 1 814,3830 MHZ | 14.45 dam I
T1 1 B14.15734 MHz | £.30 dam acc Bw 1.088111858 MHz T1 i B814.14895 Mz | 7.23 dam ace Bw
T2 1 51524545 Mrz 10.83 dem T2 1 815.25105 MHz 7.19 dem
T ] TN T )
Dete 21 MAR 2017 021208 Date 21 MAR 2017 021245

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

RofLevel 2470 bm  Offsel 470 95 w RBW 30 kHz Rel Lovel 24.70 b Offset 470 96 & RBW 30 bHz
b At 3008 SWT 63205 w VBW 100kHZ  Made Auto FFT o att 3008 SWT 63,205 @ VBW 100 iz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Ma @15k Mar
e I L M11] 16,10 dBim| 5 M[1] 14.61 dBm|
20 20 T
| P ) B818,9944 = B18.68670 MHz)
10 ¥l = S eoniy 2 108811188 1 P P AR A B BT 1099300699 MHz,
o od
7 T
\ /|
-10d .| 10 v
e \
7 ~ ! —
a0 40
50 e ~50 4B
60 dibr 60
78 70
CF 819.0 MHz 001 pts Span 2.8 MH2 GF 619.0 MHz 1001 pis Span 2.6 MHz
Marker | Marker
Type | Ref | Tre | %-value | ¥-value | _Function | Function Result | ¥-valug | _Function | Function Result |
M1 3] 9944 WAz | 5,10 dém | 14.61 dém I
T1 1 81845734 MHz | 1 dem Qce Bw 1.088111888 MHz 7.48 dam Qce Bw 1.099300599 Hz
T2 1 £13.54545 MHz 5.01 dém EECE 4.89 dEm
X ] IV & - ) T
Date 21 MAR 2017 021521 DOate: 21 MAR 2017 0214 51

Highest Channel / 1.4MHz /| QPSK Highest Channel / 1.4MHz / 16QAM

RefLevel 24.70 Gém  ONSet #7005 w RBW 30 KAz Ref Leval 24:70 dbm  ONSEt 4.70 96 w RBW 30 kHz
o AlL 30dE  SWT & s @ VBW 100 kHz Mode Auto FFT o ALt 30d8  SWT 632 ps @ VBW 100 kHz Mode Auta FFT
SGL Caunt 1004100 SGL Count 100/100
(@ 15% Mas (@ 15K Max
i PP ETE Y 3 dan EEY] 0 divm
- P . 0 FHz
- Lot 2 VAR el . 1 "all L L
a 7 a
f \ 7
/ \ /
f - A i
o ~ Al oy
b AR m~ ot
401 i 40 B
=0 S0
+60 dim +60 dBm
700 70 dbi
| CF 823.3 MH2 1001 pts Span 2.8 MH2 | CF 823.3 MH2 1001 pts Span 2.8 MH2
Marker [ Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Funetion | Function Result |
ML 1 3,377 Mz | 4 dém | | ML | | 16,30 dém I
1 i 822.74615 Mz | 3 dam | Gec Bw | 1.0898503437 MHz | T1 I—% 82275455 MHz | 7.38 dam Gee Bw 1,090608091 MHz
T2 1 82384266 Mz 10.06 dem | T2 1 523.B4545 Mz 5.63 dem |
\ 1 TR o ! ) 1
Dste 21 MAR 2017 021604 Dste 21MAR 2017 021632
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GFOATON LAl

FCC RF Test Report

Report No. : FW730825-01

LTE Band 26

Lowest Channel / 3MHz /| QPSK

Lowest Channel / 3MHz / 16QAM

Ref Level 24 M Offset .70 96 w RBW 100 kHz Ref Lev Bm  Offset 4.70 98 w RBW 100 kHz
o AlL 30dE  SWT 12 ps @ VBW 300 kHz Mode Auta FFT o ALt 30d8  SWT 12 ps & VBW 300 kHz Mode Auta FFT
SGL Count 1004100 SGL Count 100/100
@15k Mar (@ 15k Max
S EEEN 17.7adBm SR M1l 16.40 B
20 der ¥ 20 der Fa
" - i B16.0095 iz B16.66280 MHz|
A i PR s ¥ 71 A, 2715284715 MH
10 g 2.7217 z 104 2 ~ 2.715284715 MMz
/ /
a L i -
F‘ /
] It /
10 e ; C -10 e
\ [ \
20 i — - ) - -20 dBin— ! s
\ A / - i S e——
A \/ i —~ / i~
< Ve = P
e
0 0
=0 S0
+60 dim ~60 dBm
70 dy -70 dey
CF 815.5 MHz 1001 pts Span 6.0 MHZ CF 6155 MHz 1001 pts Span 6.0 MHz
Marker [ Marker
Type | Ref | Tre | | Function | Function Result | Type | Ref | Trc | X-valug | | Function | Function Result |
M1 1 | ML 1 66628 MHz |
1 1 10,58 dam Gee Bw 21 MHz T1 i 81414535 MHz | Gee Bw 5,715284715 MHx
T2 1 816 86663 MHz 11.26 dem T2 1 816 B606+ MHZ 10.68 dem

] [

Date 21.MAR 2017 032905

Dute 21.MAR 2017 032042

] e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Offset .70 0B w RBW 100 kHZ

Ref Leval 24.70 GBm OISt 470 98 w RBW 100 bHz
0dE SWT  12us @ VBW 300kHz  Mode Aut FFT o Att 08 SWT  10ps @ VBW 300 kHz  Mode Auta FFT

SGL Caunt 100/100 SGL Count 100/100

(@ 15k Mar [@ 15k Mar

i TELEY! 16.75 dbm| A 1dbm
% K L, = 61 5 2

— el S L = ) 5 MH
104 ¥ 10 J) 715284715 MHz
\ /
a o -
7 \ / w\
-10 dir £ - 10 iy

SN ey

0 0
=0 S0
+60 dim ~60 dBm
70 dy -70 dey
CF 819.0 MHz 1001 pts Span 6.0 MHZ CF 619.0 MHz 1001 pts Span 6.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 819,4376 Mz 1 | ML 1 2 | 15.81 dém
1 1 817 64535 Mz Gee Bw 2,721278721 MHz T1 i 817 63938 MHz | 5,60 dam Gee Bw 5,715284715 MHx
T2 1 820.36663 MHz 10.60 dem T2 1 82035465 Mz =.29 dem

Date 21.MAR 2017 03:31:52

Date 21.MAR 2017 033015

IL ) [TTTTT1] g

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Offset +.70 B w RBW 100 kHz Ref Level 24.70 dBm  Offset 470 B w RBW 100 bHz
98 SWT  12ps @ VBW 300kHz  Mode Auto FFT e 3008 SWT 19 ps @ VBW 300 kH:  Modo Auta FFT
unt 1007100 SGL Count 100/100
- [0 1%k Mar
CEEY 16.26 dbm = M1l
o o e 70 M| 20 -
” v 21 M| i i e N
/ p / \
ad / 1 A 1 \I
7 Y o 7 T
10 - \ / \
- T 10 { T
B 'S \ = / \
<26 (BT = = 0] gt = =
30 08 -30 dB
-4n -4
B 50 e
60 -60
70 -70
CF 822.5 MH2 1001 pis Span 6.0 MH2 (GFaz.s Mz 001 pis Span 6.0 MHz
Marker Marker
Type | Ref | Tre | ¥-value___| Function | Functign Result | Type | Ret | Tre | Y-value | Function | Function Result |
MI 1 15,26 dém | | M T 17.13 deém
1 i 10,36 dbm | Gec bw | T1 1 2 10.00 dam ace Bw |
72 1 2.37 dem 72 1 823.8506+4 MHz 10.10 dém
T T

Date 21.MAR 2017 03:3238

Date: 21 MAR 2017 033306

Y
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wwaian, FCC RF Test Report

Report No. : FW730825-01

LTE Band 26

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 24.70 Gém  OSet #7095 w RBW 100 KAz Ref Leval 24:70 Gbm  ONSEt 4.70 95 w RBW 100 KAz
lo At 3008 SWT  12us @ VBW 300kHz  Mode Auta FFT o att 3098 SWT  10ps @ VBW 300 kHz  Mode Auta FFT
SGL Caunt 1004100 SGL Count 100/100
(@ 15% Mas Ol
20 dar Ml 20 dar
ol ) .
. TL L iy o il Al i 4 e Tafves A, T L
/ / \
a 7 a ’il 5
-10 el -10 dBr £ B
7
20 i — -20 dBin— .
rJ el { e e/
0 0
=0 S0
+60 dim ~60 dBm
70 dy -70 dey
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 6106.5 MHz 1001 pts Span 10.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 617,199 MAz 15,55 dém | ML 1 817,670 MAz | 14.36 dém
1 1 5.94 dBm Gee Bw 4475524476 MHz T1 i 814.27223 MHz | 7.54 dam Gee Bw 4485514485 MHx
T2 1 10.04 dem T2 1 818.75774 MHz =.06 dem

[

Dale 21.MAR 2017 053823

I Y

e

Date 21.MAR 2017 052946

Middle Channel / 5MHz /| QPSK

Middle Channel / 5MHz /| 16QAM

Ref Level 24.70 Gém  OSet #7095 w RBW 100 KAz Ref Leval 24.70 dbm  OfSet 4.7 & RBW 100 kHz
lo At 3008 SWT  12us @ VBW 300kHz  Mode Auta FFT o att 3098 SWT  10ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 1004100 SGL Count 100/100
@15k Mar O
20 dar ‘, Ma[1} 14.83 dBm| 30 der = M1}
3 .
10l e i Ty, A il BVl 104 LA A Bl A L A0 B B,
[ \ [
e ] \ o ] v
[ \
di / \
{ -10 e }
/ % / 4
= -20 dBin— = L
3l 1 # n A ™ e o
- e
0 0
=0 S0
+60 dim +60 dBm
70 dy -70 dey
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 619.0 MHz 1001 pts Span 10.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 819,01 MHz 14.83 dém | ML 1 8 13.52 dém
1 1 816.75225 Mz 5.52 dam Gee Bw 4485514486 MHz T1 i | 7.80 dBm Gee Bw 4485534485 MHx
T2 1 821.23776 MHz 5.57 dBm T2 1 821.22777 MHz =.03 dem

[

Date 21.MAR 2017 05.2555

I Y

e

Date 21.MAR 2017 052507

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(e

Dale 21 MAR 2017 0538:44

Ref Level 24.70 dam  Offsel 4.70 5B w RBW 100 kHz Ref Lovel 24.70 abm  Offset 4.7 © RBW 100 bHz
b At 3008 SWT  19us w VBW 300 KMz Mode Auto FFT o At 3028 SWT 18 ps @ VBW 300 KMz Mode Auta FFT
SGL Count 1004100 SGL Count 100/100
(@ 17k Ma @15k
20 M1[1] 0 Mi[1] 14.04 dBmy
B19.98200
- P i ] AP W o 4 ADS504496 N - N e S S ATSEZAN T M
’ ‘ ; [
a 0
1 \
| / |
A0 7 -0
f \
. - \ e \
e o Y
30 68 -30 g8
40 -40
st g 50 4
60 60
70 -70
| CF 821.5 MHz 1001 pis Span 10.0 MH2 | CF 821.5 MHz 1001 pis Span 10.0 MHz
Marker Marker
Type | Ref | Tre | ¥-value | ¥-value | Function | Function Result | Type | Ref | Trc | ¥-value | ¥-valug | Function | Function Result |
M1 1 519.402 Mz | 15,50 dém I ML 1 816962 MRz | 14.04 dBm I
1 1 819.25225 Mz | 10.04 dem Qee Bw 4485504496 MHz T1 i 819.25225 MHZ | .06 dam ace Bw 4475524476 MHz
T2 1 823.74775 Mz 10.19 dem 72 1 823.72777 MHz 5.83 dem
- . == - T —

Date: 21 MAR 2017 053812
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GFOATON LAl

FCC RF Test Report

Report No. : FW730825-01

LTE Band 26

Middle Channel / 10MHz /| QPSK

Middle Channel / 10MHz / 16QAM

RefLevel 24.70 b Ofset 470 06 w RBW 300 kHz Ref Leval 24.70 G OHset 470 46 w RBW 300 kHz
3008 SWT 1REyus @ VBW 1MHz  Mode Auto FFT o Att 3098 SWT 12&ps @ VBW 1MHz  Mode Auta FFT
aunt 100100 SGL Count 100/100
I LETEY EEY] 16.55 dom
7 X x a19.6 2
‘ PN\ Y T W i P e ¥
10 d - 10l = - 2
{ \ /
o i : 0 ; t
I
] \ / \
-10 el T 10 dBr f
/ \ | |
20 i — — A 20 dBim— - -
= 7 VN B 1 = =
30 dém—] A —|— -
Al i ) df
=0 S0
+60 dbm ~60 dBm
7t de 70 b
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 619.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
M1 1 619.509 MAz 17,02 dém | ML 1 816559 MAz | 16,55 dem
1 1 tHe 5.33 dam Gee Bw 5,851048351 MHz T1 i 814,545 Mz | .33 dam Gee Bw 5.53106853
T2 1 z 10.39 dem T2 1 823.4755 MHz 5.79 dem |
] ] i iy
Date 21.MAR 2017 0841:38 Date 21 MAR 2017 054002

LTE Band 26

Lowest Channel / 15MHz /| QPSK

Lowest Channel / 15MHz / 16QAM

Date 21 MAR 2017 06.00-40

&l
T Offset #7008 w RBW 300 kHz Ref Leval 2 1 OffSet 470 95 w RBW 300 kHz
3008 SWT 1REyus @ VBW 1MHz  Mode Auto FFT o Att 3098 SWT 12&ps @ VBW 1MHz  Mode Auta FFT
GL Count 1004100 SGL Count 100/100
ar
it CEIEN: 14.85 dpm| CEEN] 13.75 dom|
20 der = - : 45,2210 Ml T 220,9610 MHz
0 A M A N B 12.366639967 Miiz, 10 SN et S WL TN 19306609597 MHz
/ 1 | \
i 7 ‘ i f i
SR | \ SR | |
10 dér / © 10 dirr ]
20 i — v - 20 dBim— ; -
o o~ A iirerim A P s e L G ~
s 5 —— e -
] 0 i
-0 a0
=0 S0
+60 dim +60 dBin
70 70
| CF 821.5 MHz 1001 pis Span 30.0 MH2 | CF 821.5 MHz 1001 pis Span 30.0 MHz
Marker Marker
Type | Ref | Tre | %-valug | ¥-value | Function | Function Result | Type | Ref | Trc | X-valug | | Funetion | Function Result |
M1 620.151 Mz | 14.65 dém I ML | a0, I
T1 1 57 .47 dem ace Bw 13.268833367 T1 i ace Bw 13306603357 MHz
T2 1 5.55 dem T2 1 5.32 dem
n T m T

Date: 21 MAR 2017 D6 0058
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EPORTGN LAEL FCC RF TeSt Report Report No. : FW730825-01

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB
Spectrum Spectrum
RefLevel 22.80 d8m  Offset 4,70 dg Made Sweep Ref Level 22 60 dém Offset 4.70 d& Mode Sweep
SGL Count 100/100 S6L Count 100/100
@ 1Rm AVOPWI i @ 1Rm AvgPwr
20 dBimeiLhesk PAE H|[ 20 de -
P<200 % 4 P<200
10 d - 10d
0 di 6 da
\ '\
-10d 10 \
I / | 1 y X [l
208 20d | L v
= \ - § \ "m‘
-30 de - -30 d8 = :
) 1 Y
o 1 5 [\~ u
40 B o 3 -4 dBfi = =
bar et . r-w s A i rapey 7 tobmsy |
-50 dBm — 500 dam Epaes
-60 di -60 dBm:
-70/dBm -70 dir
| Start 813.3 MHz 691 pts Stop B16.1 MHz Start 821.9 MHz 691 pts Stop 824.7 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.57 dBm Tx Bandwidth 1.400 MHz RBW 20,000 kHz Tx Power 22.53 dBm Tx Bandwidth 1.40D0 MiHz RBW 20.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit RanaE LoW Range U RBW Power Abs Power Rel
-737.500 kHz | 100000 kz [ 813.95640 MHz | -17.74 dém -4031de | 474 dB -1.400 MHz | -737.500 kHz | 100.000 kHz | -58,37 dB
| 8 d —47.17 db —+.60d5 737,500 kHz | -700.000 kHz | 20.000 kHz | 7483 dB
I Hz | 7318de |  -30.61dd 700.000 kHz | 737.500 kHz | 20.000 kHz | -47,80 dis B |
100.000 khz | £1.66dd -26.08 d8 737.500 kHz 1,400 MHz | 100.000 kHz -18.19 dBm 40,71 d6s .19 ds
| S ——
L Ready [TTTTTTTT p i ] Ready HHNEMNELY p |
Eaim dRMAY. 2017 00848 Date: 16.MAY 2017 00.08:46
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum [E'] Spectrum
RefLevel 22.60 dBm  OFset 4,70 d8 Mode Sweep Ref Level 22.60 dém  Offset 4.70 d8 Mode Swesp
SGL Count 100/100 SGL Count 100/100
@1Rm AvaPwr @ 1Rm AvgPwr
20 dBmeit Fhook pafs [ |[20 deimiegias
P<200 P<200
10 dBm 10 dBm
P i aa W Sy U NP P B e
- f \ 0 dem t T
-iods -10 dBm
| . ] r
1 7 f | . \ [
-20 dBm 7 —t 20 d L -
\ .
[ o -r’L_/ i ! o i B PR ||| v oo it B I N J i L VRN (P S
40d -40 d
50 d 50 d
-60 d 60 dBr
70dB 70 d
| start 813.3 MHz 691 pts Stop B16.1 MHz Start 821.9 MHz 691 pts Stop 824.7 MHz
[spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.69 dBm Tx Bandwidth 1.400 MHz REW 20,000 kHz Tx Power 21.38 dBm Tx Bandwidth 1.400 MHz RBW 20.000 kHz
_Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Range Low Range Up | RBW |  Freguency Power Abs Power Rel ALimit
“1.400 MHz | -737.500 kHz | 100.000 kFz | B13.96047 MHZ 38 OB ~46.07 0B 1138 08 1400 MHZ | 737,500 k= | 100,000 FAz | 622.55640 MrZ 25,02 dBm 34,90 dB 0.0
700,000 kHz | 20.000kHz | 813.09702 MHz | 1db | 737,500 kHz | -700.000 kHz | 20.000 kHz | 823.59375 Miz | -50,28 dB
20.000kHz | 8 206 MHz | 9 db 700.000 kH; 737,500 kHz 20,000 kHz | 824.00208 MHz | -29.99 dBm -51.37 dB B |
100.000kH2 L__S15:44360 MH2 : A6.11d8 L 737.500 kHz 1,400 MHz | 100.000 kHz 824.03953 MHz -23.33 dBm 71 dB -10.33dB
- S
L Ready WHESHEENY 4 i J Ready TTTTITITE ™) P
Date: 16 MAY 2017 00:05:28 Date' 16 MAY 2017 00.07:13
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FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WJ2 Report Template No.: BU5-FWLTE Version 1.0



GFOATON LAl

FCC RF Test Report

Report No. : FW730825-01

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum ] Spectrum
RefLevel 22.80 d8m  Offset 4,70 dg Made Sweep Ref Level 22 60 dém Offset 4.70 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AVOPWI i @ 1Rm AvgPwr
20 dBmwit-Gheek CYY 20 dB =
P20 P<200
1w ‘J‘wﬁ\l 10 d I{ —
od o ds
| .
-10d -10 7
| 1 / \,
-20 dB ‘J- y 204 | / \ ,(‘
7/ ‘ S
/ \ W
-30 d . = | = a0 da - " S
L L f \ > | \ LW
-40 diir o IS - 30 dbine B
mf e i M4 T s 40 difneg \ Wy
s N L i | e ) f Y by
-50 B <l 500 denm e
-60 di -60 dBm:
-70 dBr -70 dBm
| Start 813.3 MHz 691 pts Stop B16.1 MHz Start 821.9 MHz 691 pts Stop 824.7 MHz
[Spectrum Emission Mask Standard: Nona Spectrum Emission Mask Standard: None
T« Power 21.22 dBm Tx Bandwidth 1.400 MHz REBW 20,000 kHz Tx Power 20.99 dBm Tx Bandwidth 1.400 ViHz RBW 20.000 kHz
Range Low Rangelp | _RBW | Frequency | PowerAbs | powerRel | Range Low Range U REW Frequen, Power Abs | _Power Rel
-1.40 | -737.500kHez | 100.000kHz | 813.95234 MHz | Bm ~40.07.dB | 7.500 kHz | 100.000 kHz |
2agaoiig | SETGH7R e 700,000 kHe | 20,000 kHz |
_ 20.000kHz | 81541458 MHz | L | 3.12.db| 737.500 kHz | 20.000 kHz | 924.00625 MHz
100.000 kHz | 816.04107 MHz 6 dbm -60.78 dB 1,400 MHz | 100.000 kHz | 824.03953 MHz | _17.26 dBm
= 24,039 2
L Ready CEPTTTTN - 4 "L J Ready
Date: 16.MAY.2017 00:04:22 Date: 16 MAY 2017 00.08:15
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum ] “E"] Spectrum
ReflLevel 22.00 dBm  OFfset 4,70 d8 Mode Sweep Ref Level 22.80 dém Offset 4.70 d& Mode Sweep
SGL Count 100/100 SaLICount 100/300
@1Rm AvaPwr @ 1Rm AvgPwr
20 dBimeitFhesk paRs 20 d -
p<20 P<200
10 dBm 10 dam
SN e | e | P e g T~ S
0 dBm = 0 dBm f i
\ \
{oda -10 dBm
| w | [
-20 dBm X 20 ! / S
\ pmpyfiit] \
. "W \ b N T ﬂ ¢ v [ e L
50.4ap P ~J =
40d -40 df
-50.d 50 d
-60 d 600 clBr
70 d8 -70 d
| start 813.3 MHz 691 pts Stop B16.1 MHz ||| Start B21.9 MHz 691 pts Stap 824.7 MHz
[Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
T« Power 20.45 dBm Tx Bandwidth 1.400 MHz RBW 20,000 kHz Tx Power 20.16 dBm Tx Bandwidth 1.400 MHz RBW 20.000 kHz
Range Low RangeUp | _RBW | Frequency | PowerAbs | PowerRel | Range Low RangeUp | RBW |  Freguency PowerAbs | PowerRel Alimit
0 -737.500 kHz | 100.000kHz [ 813 F‘Dg-’r? MHz -47.20dB -1.400 MHz | 737,500 kHz  100.000 kHz | 822.55640 MHz | 51 gBm -42 67 dB 251 4B
ki 700,000 kHz | 20.000kHz | 813.09702 MHz | ] -700.000 kHz | 20.000 kHz | 792 Mz -28.88 dBm 43,04 dB -2.88 0B |
.000 kH: 7. 0 kHz | 20.000kHz | 81540208 MHz | | ~11.B4dh 737,500 kHz 20,000 kHz | 824.00625 MHz | -30.00 dBm -50.16 dB -10.00 dB |
737.500 kHz 1.400 MH2 | 100.000 kHz | 81544766 MHz 296 dBm -11.96 d8 737.500 kHz 1.400 MHz | 100.000 kHz 824.03953 MHz -23.74 dBm -43.90 dis -10.74 dB
-— e —
L i Ready p i ] Ready [T ) A

Date: 16 MAY 2017 00:0507

Date: 16 MAY 2017 00.07:31

Sporton International (KunShan) INC.
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GFOATON LAl

FCC RF Test Report

Report No. : FW730825-01

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum ] Spectrum
RefLevel 22.80 d8m  Offset 4,70 dg Made Sweep Ref Level 22 60 dém Offset 4.70 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvaPWI (@ 1Fm AvgPwr
20 dBmwit-Gheek £ 20 dB =
P<200 A P<200 I
10d I{ i 10d ‘ !‘
y \ I
/ \\ ) ﬁ\
104 . -10 T T
/ | \
-20dB | \ I -20d ‘ .f {\
A N A ) 1
.30 d8 o . 3 -a0 da [ ¢ !
A SR N ’! i i *
-40 dBr 5 -40 der 1 + =
.,.-A.N‘/ ! \ o N [N | 5 - “"Uu'
POl v i \ e 1§ / \ e ks e
B —r oV e v q 503 dam Nt ", g
b s’
-60 dby Y60 dam
-70 dBr ~70 dBr
Start 812.5 MHz 691 pts Stop B18.5 MHz Start 819.5 MHz 691 pts Stop 825.5 MHz
| Spectrum Emission Mask Standard: Nona |spectrum Emission Mask Standard: None
T« Power 22.58 dBm Tx Bandwidth 3.000 MHz REBW 30,000 kHz | Tx Power 22.30 dBm Tx Bandwidth 3.000 VIHz RBW 30.000 kHz
|__Range Low RangelUp | _ RBW l‘ Frequency | PowerAbs | PowerRel | Alimit Range Low Range Up RBW Frequency Power Abs Power Rel Aslimit ||
-3.000 MHz | -1538 MHz | 166,000 kilz. B813.95815 MHz | -17.60 dBm -40.17.dB | -1538 MHz | 100.000 kHz | 61290480 MHz | —40.82 dBm | s
ACHOHE | a1 1 MHz 1,500 MHz 30.000 kHz | 820.99531 MHz 53,05 dém -
| 30.000kHz | 817.00469 MHz | 1,538 MHz 30,000 kHz | 824.00469 MHz | -21.16 dBm 43,47 dis -1.16dB |
100.000 kHz | 818.10391 MHz I 3.000 MHz | 100.000 kHz 824.04185 MHz -16.11 dBm -3.11 dB
Read I A bid
[ y [T ) p i )| Ready y

Date: 16 MAY 2017 01:31:31

Date: 18 MAY 2017 01:34:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum “E"] Spectrum
RefLevel 22.60 dBm  Offset 4,70 d8 Mode Swaep Ref Level 22.80 dém Offset 4.70 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvaPwr @ 1Rm AvgPwr
20 demeit Fhook pafs 20d -
P<200 P< 208
10 dB 10 dBm
o dem e e et it At —"\\ ot { e s ST o
|
-iods -10 dBm ]
T n tT
-20 dBm L 204 ‘/‘ Al
\
PSRRI I B L X
-a0d \,r‘ il -1 S { AILEE
el JR——
40d -40 d
-50 d -50 di
-60 d 60 dBr
70dB -70 d
Start 812.5 MHz 691 pts Stop B18.5 MHz Start 819.5 MHz 691 pts Stop 825.5 MHz
| Spectrum Emission Mask Standard: None (Spectrum Emission Mask Standard: None
T Power 21.69 dBm Tx Bandwidth 3.000 MHz RBW 30,000 kHz Tx Power 21.53 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
| _Rongetow | Rangeup | RBW [ Frequency | PowerAbs | PowerRel | atimit |__Range Low RangeUp | RBW | Freguency PowerAbs | Power Rel Alimit
-3.01 -1538 MH2 | 100.000kHz | B13.95815 MHzZ 6.94 dém -48.63 dB 1394 cl8 2.000 MHz ~1,538 MHz  100.000 kHz | §20.94944 MHz -23.32 dBm -44,86 dB -10.32 dB
= LSOO WH2 1 S6.000kz | 91330531 Wiz | 1,500 MHz | 30.000 kHz | 820.39531 MHz | 27.55 dBm 49,08 dB 755 dp
oMz | 30000kie | B17.00465 Mie | 1538 MHz | 30,000 kHz | 824.00468 MHz | -28.87 dBm 50,40 dB 8.87 dB |
B e 1538 MHz 3.000 MHz | 100.000 kHz | 824.05056 MHz -25.62 dBm -47.15 dB -12.62 d8
L Dj T Ready  GAMAMANLY W 7
Cate: 16 MAY 2017 01:32:34 Date: 16 MAY 2017 01:33:30

Sporton International (KunShan) INC.
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FCC ID : IHDT56WJ2

Page Number 1 A16 of A29
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GFOATON LAl

FCC RF Test Report

Report No. : FW730825-01

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Spectrum

RefLevel 22.80 d8m  Offset 4,70 dg Made Sweep Ref Level 22 60 dém Offset 4.70 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvaPWI (@ 1Fm AvgPwr
20 diimset-Grheskc P 20 dg! B
P< 200 P<200 -
10d ke \ 104
4 . . I
° [t ° I
-iod T 1 / |
AN | \ A\
20 dB \ 20 { \
Il \ 2 J \P\
-30 d8 - - -30 db —f ~ A
/ [ |
-40 dar - T T
. |
e i ore!” \ KL i . A \ | L Y N‘k"‘*k--la».\- —
G == I [ e P = =
-60 db
-70 dBr -70 dBn
Start 812.5 MHz 691 pts Stop B18.5 MHz Start 819.5 MHz 691 pts Stop 825.5 MHz
| Spectrum Emission Mask Standard: Nona |spectrum Emission Mask Standard: None
T« Power 21.04 dBm Tx Bandwidth 3.000 MHz REBW 30,000 kHz Tx Power 20.92 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
| __Range Low Range Up | REBW |__Frequency | PowerAbs | PowerRel |  Alimit
-3.000 MHz | 1538 MHz | 100.000kHz | B13.95815 Mz | 1dBm 4 c -1538 MHz | 100.000 kHz | 61290480 MHz | 3 |
ACHOHE | a1 1 MH: #97 g | ~1,500 MHz 30.000 kHz | 82099531 MHz 54,75 dBm
| 30.000kHz | 817.00469 MHz | S4.32 dam 1,538 MHz 30,000 kHz | 824.00469 MHz | -22.92 dBm
100.000 kHz [ 818.07779 MHz ~40.91 dim 3.000 MHz | 100.000 kHz 824,04185 MHz -18.87 dBm
L Ready BHETEEENY P "L J Ready

Date: 16 MAY 2017 01:31:45

Date: 18 MAY 2017 01:34:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

RefLevel 22.80 dBm Offset 4,70 d8 Mode Sweep Ref Level 22.80 dém Offset 4.70 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pm AvgPwr @ 1Rm AvgPwr
20 deimsitfhask pafs 20d -
P<200 P<200
10 dB 10 dBm
0 dBm [ S SRR i E . :
|
5 10 dB 1
-10 di JI 10 dBrm ; [ T ‘
] I Il
-20 dam 20d
20 / \\ 0 \
I SR \ o
-a0 d J .. st s b .
A :
40 d -40 d
-50 d 500
-60 d -60 dBr
-70 dB 704
Start 812.5 MHz 691 pts Stop B18.5 MHz Start 819.5 MHz 691 pts Stop 825.5 MHz

| Spectrum Emission Mask
T« Power 20.77 dBm

Standard: None
Tx Bandwidth 3.000 MHz

RBW 30,000 kHz

[Spectrum Emission Mask
Tx Power 20.52 dBm

Standard: None
Tw Bandwidth

3.000 MHz

RBW 30.000 kHz

|__Range Low RangeUp | RBW |  Frequency | PowerAbs | PowerRel |  Avimit Range Low RangeUp | RBW | Frequency | Powerabs | PowerRel |  Alimit |
-3.0 -1.538 MHz2 | 100.000kdz | B13.95815 MHz 28.26 0Bm -49.03 dB. -26 2.000 MHz ~1,538 MHz  100.000 kHz | 820.95815 MHz -23.91 dém -44.42 dB -10.91 dB
E 1500 MHz | 30.000kHz | 813.09531 MHz | B 91HE ] 8 -1,500 MHz | 30.000 kHz | 820.99531 MHz -28.27 dBm 48,78 dB -8.27 d
1538 MHz | 30.000kHz | 8 469 MHZ | -51.00 db -lo23ds 1,538 MH2 30.000 kHz | 824.00469 MHz | -29.53 dBm -50,05 dBs -9.53db |
3.000 MHz | 100.000 kHz | 817.05526 MHz A684di.__oL30/ 8 1.538 MHz 3.000 MHz | 100.000 kHz 824.05926 MHz -25.41 dBm -45.93 dB -12.41 dB
Read A hid
eady [T ) p i J Ready HENEHNELY 8 Al
Date: 16 MAY 2017 01:32.09 Date: 16 MAY 2017 01:33:50

Sporton International (KunShan) INC.
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FAX: 86-051
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2-5790-0958
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Page Number
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GFOATON LAl

FCC RF Test Report Report No. : FW730825-01

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

Spectrum Spectrum
Ref Level 22.00 d8m  Offset 4,70 dB Mode Sweep Ref Level 22.80 dim  Offset 4.70 dB Mode Sweep
SGL Count 100/100 SiGL Count 1007100
@ 1Rm AvaPWI (@ 1Fm AvgPwr
20 difmitGhesk A 20 dB; e
P<200 )ml P<200 N
10.d 10d ! il
od ode !\
-iod ’r -10 i
[ | ] /L
-20 dB! -20 d f
¥ \ ['w / %
30 dB / s -30 d8 £ l + \
] \ i ]
/ 9 \[ IL ' \
-40 dBrm . b -40 dBm i o Y
r(”" 7 2 f = | 1 i Bl
o i - iy % DN =k
50 gl 7 50 dgfi | Nig = o= r Rz
I\ Y /
-60 di = o S .IE'QJ"{“'“ T
-70/dBm 70 dér
Start 811.5 MHz 691 pts Stop B21.5 MHz Start 816.5 MHz 691 pts Stop 826.5 MHz
| Spectrum Emission Mask Standard: None |spectrum Emission Mask Standard: None
T Power 22.54 dBm Tx Bandwidth 5.000 MHz RBW 50,000 kHz Tx Power 21.90 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
| __Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | Alimit Range Low Range Uy REBW Frequen Power Abs Powier Rel
-5.000 MHz | 2538 MHz | 100.000kHz | B13.95526 Mz | -21 B e B | 538 MHz | 100.000 kHz | 817.15908 MHz | —47.60 dBm | 48 dB
50.000 kHz | 199 dim (500 MHz | 50.000 kHz | 818.99063 MHz 53,52 dBm 7542 dB
| 50.000 khHz | -55.04 dam 77 2 | 2538 MHz | 50,000 kHz | 824.00037 MHz | 43 dBm -44.32 dB
100.000 kkz | —47.99 dém ZLSdE L — 5.000 MHz | 100.000 kHz 824.04474 MHz -21.05 dBm -42.94 dB
Read L 5
L ¥ [CTEETTTY ) P [ J Ready A

Date: 16 MAY 2017 01:35:56

Date: 18 MAY 2017 01:38:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum “E"] Spectrum
RefLevel 22.60 dBm OFset 4,70 d& Mode Sweep Ref Level 22.80 dim  Offset 4.70 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1Rm AvaPwr ® 1Rm AvgPwr
20 dBimeitFhesk paRs 20 d -
P<200 P<200
10 68 10 dam
0 dBm el AP S AP AP AR PAL N ] \»\ e ‘.M A A A A A T
-iods -10 dBm E |
| 1 1/ |
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-20 dBm i T .20 1
Al \ PR S e
-30 d = L - At s S
el e, 2 S
: _ p A
T BT 40 df
-50.d 50 d
-60 d 600 clBr
70 d8 70 d
Start 811.5 MHz 691 pts Stop B21.5 MHz ||| Start B16.5 MHz 691 pts Stap 826.5 MHz
spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
T Power 21.59 dBm Tx Bandwidth 5.000 MHz RBW 50,000 kHz Tx Power 21.55 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
RBW | Frequency | PowerAbs | PowerRel | Alimit |__Range Low Rangelp | RBW | Freguency PowerAbs | Power Rel i
100,000 kHz [ 813.94077 WMHz 51,73 dB -17.14 dB -5.000 MHz | -2,538 MHz | 100.000 kHz |  §18.95526 MHz | g 46,37 dB -11.82
50000z 41390063 Nz | 7dB | -12.09d8 -2.538 Miriz | -2,500 MHz | 50.000 kHz | 818.99063 MHz 48,14 db
50.000kHz | 813.00937 MHz | 5044 db -es8sds 2.500 Mi 2,538 MHz | 50.000 kHz | 824.00937 MHz | -50,27 dBs B |
VT L RS T ) AD20dE__léf0 2.538 MHz 5.000 MHz | 100.000 kHz 824.04474 MHz 2537 dBm -46.92 dis -12.37 dB
Ready WHESHEENY 4 't J Ready TTTTITITE ™) y
Date: 16 MAY 2017 01:37:00 Date: 16 MAY 2017 01:38:13
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GFOATON LAl

FCC RF Test Report

Report No. : FW730825-01

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

RefLevel 22.80 d8m  Offset 4,70 dg Made Sweep Ref Level 22 60 dém Offset 4.70 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvaPWI (@ 1Fm AvgPwr
20 diimset-Grheskc PA: 20 dg! B
P<200 P<200 N
10 dBro O 10 d f *‘
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4 | i p
-30 d8 f‘f I{ \ 30 dB / 1 ] '\I
| L
-40 dar -4 dem ! 1 Ay
g [7 0 d I I ¥ ;
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50 d8R—m o vy Y 7 500 dBpr 7 A e e O
gt i, /o 1/ )
B y [ i
S e -60 dbm
-70 dBr ~70 dBr
Start 811.5 MHz 691 pts Stop B21.5 MHz Start 816.5 MHz 691 pts Stop 826.5 MHz
| Spectrum Emission Mask Standard: Nona |spectrum Emission Mask Standard: None
T« Power 20.68 dBm Tx Bandwidth 5.000 MHz REBW 50,000 kHz Tx Power 20.75 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
| __Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-5.000 MHz | 2538 MHz | 100.000 kHz | 513.94077 MHz | .00 dBm 4467 dB | 100,000 Koz
50.000 kHz | ml -4 500 MHz | 50,000 kHz | 818.99063 MHz |
_ S0.000kHz | 815.00937 MHz | -58.75 dBm 774 | 2538 MHz | 50000 kHz | 824.00937 MHz
100.000 kiz | 820.81185 MHz ~48.67 dbm 7034 db 5,000 MHz | 100.000 kHz | 824.05923 MHz | -24.91 dBm
-
u Ready [CTEETTTY )

Date: 16 MAY 2017 01:36:22

Date: 18 MAY 2017 01:39:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

RefLevel 22.80 d8m
SGL Count 1004100

Offset 4,70 dg Mode Sweep

Ref Level 22.80 dim
SGL Count 100/100

Offset 4.70 d& Mode Sweep

@1Rm AvaPwr

@ 1RM AvgPwr

20 dBinsie dhosk maks 20d
P<200 P<200

10 dB 10 dBm

0 dim R I e b R O P — 2

-10 dB ( \ -10 dBm \

1] Ul ¥
-20 dBm -20d t
-30 d | -20-d6m =
W S,
RO PPPReEC gl

e -40 d

-50 d 500 d

-60 d -60 dBr

-70 dB -70 d

Start 811.5 MHz 691 pts Stop B21.5 MHz Start 816.5 MHz 691 pts Stop 826.5 MHz
| Spectrum Emission Mask Standard: None |Spectrum Emission Mask Standard: None

T« Power 20.71 dBm

Tx Bandwidth 5.000 MHz

RBW 50,000 kHz

Tx Power 20.50 dBm T Bandwidth 5.000 MHz RBW 50.000 kHz
| _RmBW | Frequency | PowerAbs | PowerRel | aLimit Range Low RangeUp | RBW |  Frequency Power Abs | _Power Rel ALimit
100,000 kHz | 813.95536 MHz 92 de S 18.92 i -5.000 MHz | -2,538 MHz | 100.000 kHz |  §18.94077 MHz | 25,189 dBm -45,69 dB -12.18 dB
50000z 41390063 Nz | 12.83d8 -2.538 Miriz | -2,500 MHz | 50.000 kHz | 818.99063 MHz -27.55 dBm -48,06 dB -7.55 dBb
goiEmMip (| Shuuokie | sioamarmied 30, -10.02d8 2.500 Mi 2,538 MHz | 50.000 kHz | 824.00937 MHz | -29.79 dBm -50,30 dBs 9.79db |
S5.000 MH2 | 100.000 kHz | 81004474 MHz -28.26 dBth -15.26 48 2.538 MHz 5.000 MHz | 100.000 kHz 824.04474 MHz -27.45 dBm -47.55 di -14.45 dB
L ey A )i ] Ready WANEMAENS W y
Date: 16 MAY 2017 01:36:41 Date: 16 MAY 2017 01:35:43
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GFOATON LAl

FCC RF Test Report

Report No. : FW730825-01

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
Spectrum [E] Spectrum i
Ref Level 22.00 dBm  Offset 4,70 d8 Mode Sweep Ref Level 22.60 dém  Offset 4.70 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvaPWI (@ 1Fm AvgPwr
20 dBimitJheck £ 20 dime b il
P<200 H P<200 ‘I1
10 di 1od |
) i " i
o f \ i , .\
-10d - -10 —
-20de ’1‘) 20 d 7 \,
-30 dB / -a0 da lr\ L |
e [ T4, - I iy /| | Al
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y L . b /A -
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A [ A { e
etk o] T T -60 dan) v -1
Sttt ey B N
-70 dBm -70 dBn
Start 809.0 MHz 691 pts Stop B29.0 MHz Start 809.0 MHz 691 pts Stop 829.0 MHz
| Spectrum Emission Mask Standard: None (Spectrum Emission Mask Standard: None
Tx Power 22.42 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.64 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
| __Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit Raitqe Low Range Ul REW Power Abs PowecRral i
-10.0 Al -5.038 MH2 | 160.000 kiz 813.94799 MHz | -33.19d 55524 | 0.19 db -10.G00 MHz -5.038 MHz | 100.000 kHz | 50.34 dBm 7188 de
= -5.038 MHz -5,000 MHz | 100.000 kHz | 48,74 dBm | -7038dB
-50.72 dBm 5.000 MHz 5038 MHz | 100,000 kHz | € -31.67 dBm -53,32 dB 1
47,52 dBm = 5.038 MHz 10.000 MHz | 100.000 kHz 824.05201 MHz -33.41 dBm -55.05 dB -20.41 d
hid —
L Ready EHETEEAND WS i )| Ready CLECERETN y
Date: 18 MAY 2017 01:4037 Date: 16 MAY 2017 01:42:21
Band Edge / Full RB
Spectrum I :%:J
Ref Level 22.80 dém  Offset 4.70 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
20 dBr—‘: it ' it vl,_ na
P<201
10 dBm
0dem (.M AR e A A A A TR A \
-10 dBm } 1
1 r
-20 dBm / \
-30 dBm £ I\V\J
- g e
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LTE Band 26 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum
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20,000 MHz 14,000 MHz 100.000 kHz 810.66967 MHz -56.77 dBm -43.77 dB 30,000 MHz | 214.000 MHz 100,000 kHz 810.66967 MHz -58:41 dém -45.41 dB
824,000 MHz 1.000 GHz 100,000 kHz 828.00200 MHz -35.28 dBm -22.28 db £24.000 MHz 1.000 GHz 100,000 kHz 828.00200 MHz -38.11 dBm -25.11 dB
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624,000 MHz 1.000 GHz | 100,000 kHz 83222389 MHz -35.43 dBm -pp.43 dB §24.000 MHz | 1.000 GHz 100.000 kHz | 832311684 MHz -36.99 dBm -23.09 dB
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LTE Band 26 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum l'u%: Spectrum [u'%u
Ref Level 0,00 dém  Offset 4,70 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4,70 de Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Tseck Limit (leeck
jne BPURIOUS LINE ABS ne SPURIOUS LINE ABS
-10 defi— -10 deft—
SPURIOUS_LINE_ABS . L SPURIQUS_LINE ARS.
30 di
‘ -40
‘ 7 e — 50 dl | g =
St Ta— e e
W 60 df —
-70 dBm
-80 dB
-50 dem -3 dBm:
Start 30.0 MHz 20005 pts stop 8.5 GHz | ||( cF 4.265 cHz 20005 pts Span 8.47 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | REW | Fregquency | Powerabs | ALimit |
20,000 MHz 14,000 MHz 100.000 kHz 813.80410 MHz -35.44 dBm -22.44 db 30,000 MHz | 214.000 MHz 100,000 kHz 813.60410 MHz -37.51 dém 24,51 dB
529,000 MHz 1,000 GHz 100,000 kHz 84151948 MHz -35.25 dbm -22.25 dB §29.000 MHz 1,000 GHz 100,000 kHz §41.51948 MHz -36.42 dBm -23.42 dB
1,000 GHz 2,000 GHz 11,000 MHz 11,63009 GHz -42.41 dBm -20.,41 dB 1,000 GHz 3.000 GHz 1,000 MHz 11,63009 GHz -43,60 dBm -30,60 dB
7,000 GHz | 1.000 MHz 687327 GHz -48,14 dBm -35,14 dB 7,000 GHz 1.000 MHz | 6.85977 GHz -48,27 dBm -35,27 dB
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Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0049
40 Normal Voltage 0.0063
30 Normal Voltage 0.0053
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0046
-10 Normal Voltage 0.0068 PASS
-20 Normal Voltage 0.0060
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0077
20 Normal Voltage 0.0002
20 Battery End Point 0.0070

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
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Appendix B. Test Results of Radiated Test

LTE Band 26 / 1.4MHz / QPSK / RB Size 1 Offset 0

i Over SPA S.G. TX Cable |TX Antenna S
Frequency ERP Limit .. . i Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1636 -44.90 -13 -31.90 -45.46 -46.76 1.19 5.20 H
2456 -65.37 -13 -52.37 -68.36 -67.59 1.53 5.90 H
Middle 3273 -67.06 -13 -54.06 -71.01 -69.85 1.76 6.70 H
1636 -44.73 -13 -31.73 -44.95 -46.59 1.19 5.20 V
2456 -65.84 -13 -52.84 -67.82 -68.06 1.53 5.90 \
3273 -67.80 -13 -54.80 -71.12 -70.59 1.76 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| ERP Limit o.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1634 -46.61 -13 -33.61 -47.00 -48.47 1.19 5.20 H
2453 -65.15 -13 -52.15 -68.14 -67.37 1.53 5.90 H
Middl 3270 -67.02 -13 -54.02 -70.97 -69.81 1.76 6.70 H
adie 1634 -46.63 -13 -33.63 -46.67 -48.49 1.19 5.20 \Y
2453 -65.56 -13 -52.56 -67.54 -67.78 1.53 5.90 Vv
3270 -67.71 -13 -54.71 -71.03 -70.50 1.76 6.70 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 5MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable |TX Antenna R
Frequency ERP Limit y . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1634 -46.19 -13 -33.19 -46.62 -48.05 1.19 5.20 H
2450 -65.35 -13 -52.35 -68.34 -67.57 1.53 5.90 H
Middle 3267 -66.83 -13 -53.83 -70.78 -69.62 1.76 6.70 H
1634 -46.71 -13 -33.71 -46.74 -48.57 1.19 5.20 V
2450.5 -65.74 -13 -52.74 -67.72 -67.96 1.53 5.90 V
3267 -68.13 -13 -55.13 -71.45 -70.92 1.76 6.70 \'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit 0_ve.r SPI.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1628 -45.47 -13 -32.47 -45.96 -47.33 1.19 5.20 H
2444 -64.66 -13 -51.66 -67.65 -66.88 1.53 5.90 H
Middle 3258 -67.29 -13 -54.29 -71.24 -70.08 1.76 6.70 H
1628 -45.31 -13 -32.31 -45.48 -47.17 1.19 5.20 \Y
2444 -65.70 -13 -52.70 -67.68 -67.92 1.53 5.90 V
3258 -67.40 -13 -54.40 -70.72 -70.19 1.76 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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